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Test Information:
Sample description: See photo
No. Test item ‘ ~ Test method Test condition Result
Compressive | Specimen; 29.9x19.9%30.0mm
1 | |ISO 604:2002 | | 138MPa
strength | Testing speed: 3mm/min
Flexural strength o P ‘
2 | | | 104MPa
(solid sample) Specimen: 300%19.8x18 8mm |
- |
: Flexural modulus Testing speed; 5.8mmimin ‘
(solid sample) With reference to ISQ Span: 260mm 10030MFa
—— 178:2010(E)
Flexural strength
A | Method A | |
(layer sample) - Specimen; 300%18.7x18.8mm 49 9MPa
' Testing speed: 5.6mm/min g
Flexural modulus e |
5 | Span: 260mm 64 70MPa
(layer sample)
. - Dumbbell specimen middle e
With reference to |
width: 13.4mm
| ISO 527-1:1993Amd. | | 83.8MPa
6 Tenslle strength Dumbbell specimen middle | |
1:2005 and 1SO 527- | (see table 1)
thickness: 18.8mm
2:1993 Cor, 1: 1994 | |
p Testing speed: Smm/min
Specimen: 1SO 180/A =
1IZ0D notched 1SO 180- . | 2.4kJim”
7 ] Specimen thickness: 4.94mm |
Impact strength 2000AmMd.1:2006 | Clcomplete break)
The capacity of pendulum: 1J
N Specimen: B0x60x19.8mm
4 SO 62:2008 Drying condition; 50+2°C, 24h 0.52u4
8 Water absorption |
Method 1 Immersion condition; 23+2 7, (see table 1)
24h
Rockwell hardness ASTM D785-08 “ | _
= Specimen thickness: 18.6mm 1713
(HRR) Procedure A
T o be continued* T
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No. Test item Test method -. Test condition Result

rradiance: (0.5+0.03)

| With reference to N
o Wim* nmj@340nm,
EN 438-2 .2005 | : "
Xenan-arc Continues light at (656 +=3)C

10 section 27, EN (see table 2 and note 1)

Exposure | + 510 R}
; 20105-A02:1994 and EiSiy ¢l 0,

client's requirement

Filter: Daylight, | ‘
Exposure period: 48h ‘

" Impact |  EN 438-2; 2005 -
11 _ | Specimen thickness: 18.6mm 120cm
4\_ resistance Section 21
able 1
3 No, i 2 3 [ 4 5 ~ Average |
Tenslle strength, MPa 92.8 113 99.7 794 | 848 93.9
Water absorption, % |  0.19 0.53 0.85 T e 052 |
Table 2
Sample ~ Grey scale Standard's requirement Conclusion ‘
M| iy i s h ) -
‘ Sample 1 4-5 Compare with grade 4
: Sample 1=Grade 4
‘ No.6 blue wool 3-4 of the grey scale ‘

Note: 1. According to EN 20105-A02, the grey scale was determined under the D85 standard light, scale 5 is the best
and scale 1 Is the worst.

2. Test specimens of test item 7 were cut from the sample.
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